
 

 

  

Draft 

NORSD WATER RESOURCE RECOVERY FACILITY 
PROJECT 

Initial Study/Mitigated Negative Declaration 

 

Prepared for April 2025 
North of River Sanitary District 

 





  

  

Draft 

NORSD WATER RESOURCE RECOVERY FACILITY 
PROJECT 

Initial Study/Mitigated Negative Declaration 
 

Prepared for April 2025 
North of River Sanitary District 
204 Universe Avenue,  
Bakersfield, CA 93308 

 

 

  

633 West 5th Street 
Suite 830 
Los Angeles, CA  90071 
esassoc.com  

  
Atlanta 

Bend 

Irvine 

Los Angeles 

Mobile 

Oakland 

Orlando 

Palm Beach County 

Pasadena 

Pensacola 

Petaluma 

Portland 

Rancho Cucamonga 

Sacramento 

San Diego 

San Francisco 

San Jose 

Sarasota 
[...]
MGD Million gallons per day 
N2O Nitrous Oxide 
NORSD North of River Sanitary District 
SJVAB San Joaquin Valley Air Basin 
SJVAPCD San Joaquin Valley Air Pollution Control District 
SOI Sphere of Influence 
SPD Shafter Police Department 
SRA State Responsibility Area 
SWPPP Stormwater Pollution Prevention Plan 
SWRCB State Water Resources Control Board 



Acronyms and Other Abbreviations 
 

NORSD Water Resource Recovery Facility Project iv ESA / D202301148.00 
Initial Study/Mitigated Negative Declaration  April 2025 

Abbreviation Definition 

USEPA U.S. Environmental Project Agency 
VHFHSZ Very High Fire Hazard Severity Zone 
VMT Vehicle Miles Traveled 
WRRF Water Resource Recovery Facility 
 



 

NORSD Water Resource Recovery Facility Project 1-1 ESA / D202301148.00 
Initial Study/Mitigated Negative Declaration  April 2025 

Preliminary − Subject to Revision 

CHAPTER 1 
Project Description 

1.1 Introduction 
The North of River Sanitary District (“NORSD” or “District”) operates and maintains a wastewater 
treatment plant serving residential, commercial, and industrial customers in Oildale, County Service Area 
71 (CSA-71), and some areas of the Cities of Shafter and Bakersfield, within Kern County. The District, as 
lead agency under the California Environmental Quality Act (CEQA), is proposing to implement the 
NORSD Water Resource Recovery Facility (WRRF) Project (“Project”). This Mitigated Negative 
Declaration (MND) evaluates the environmental effects of the proposed Project and has been prepared in 
accordance with relevant provisions of the CEQA of 1970 (California Public Resources Code [PRC] 
Section 21000 et. seq.) as amended, and the State CEQA Guidelines (California Code of Regulations 
[CCR] Title 14, Section 15000 et. seq., as revised).  

1.2 Project Location 
The Project is located on 7th Standard Road, southwest of the City of Shafter, in Kern County within 
NORSD’s boundary and sphere of influence. Project components are located entirely within the existing 
wastewater treatment plant (WWTP) as shown on Figure 1, Regional and Local Project Location.  

Regional access to the Project area is available from Interstate 5 (I-5) via 7th Standard Road. Local access 
to the Project area is available from 7th Standard Road, Magnolia Avenue, Wasco Avenue, Palm Avenue, 
Imperial Street, Cannon Street, Brandt Road, Burbank Street, and San Diego Street. Surrounding land uses 
in the Project vicinity are exclusively agricultural (Kern County 2024).  

1.3 Project Background and Purpose 
The NORSD was created in 1940 to provide wastewater collection and treatment for communities north of 
the Kern River in Kern County, California (Woodard & Curran 2024). The WWTP was constructed in 
1999 and has undergone several improvements since that time. The District currently serves approximately 
62,000 people and the unincorporated community of Oildale, the City of Shafter, and the northern portion 
of CSA-71, which includes portions of the City of Bakersfield (Woodard & Curran 2024). The service area 
is primarily residential and commercial with a few industrial users that produce significant wastewater 
flows. 

  



P
at

h:
 U

:\G
IS

\G
IS

\P
ro

je
ct

s\
20

23
xx

x\
D

20
23

01
14

8_
N

O
R

S
D

_W
R

F
_M

N
D

\0
3_

P
ro

je
ct

\In
iti

al
_S

tu
dy

.a
pr

x 
 F

ig
 1

 -
 R

eg
io

na
l a

nd
 L

oc
al

 P
ro

je
ct

 L
oc

at
io

n,
  s

ge
is

sl
er

  9
/1

6/
20

24

SOURCE: ESA, 2024 NORSD Water Resource Recovery Facility Project

Figure 1
Regional and Local Project Location

N
0 3

Miles

Project Parcel (088-210-06)

NORSD Service Area

County Boundary

S
A
N
J
O
A
Q
U
IN

V
A
LLE

Y

C
O
A
S
TA
L

R
AN

GE

Santa Clarita

San Luis Obispo

Lompoc

Visalia

Santa Barbara

Santa Maria

Lancaster

Bakersfield

Palmdale

Inyo

San Benito

Tulare
KingsMonterey

San
Bernardino

Kern
San Luis
Obispo

Ventura

Santa Barbara

Los Angeles

Fresno

Project
Area

Corn Camp 

Lokern 

0 

Kimberlina Rd 

WL.erdoHwy 

7th Standard Rd 

'-
0 

j 
j 
C 
0 

Palomas Ranch '5 
a, 

Buttonwillow 

Mirasol Ranch 

Brite Rd 

Kimberlina Rd 

Merced Ave 

WL.erdoHwy 

□ 
McKittrick Hwy @ 

Poplar Grove Ranch 

l 
.5 .. 
a.. 

Merced Ave 

7th Standard Rd 

V Stockdale Hwy 

lj..~· 
o;. 

,('-~ 

Sullivan Rd 

Hageman Rd 
"O 

® tr 

iii' 

Calders Corner 
.; 
~ 

<:J 

Brimhall Rd 

® CJ 
@ CJ 

CJ 

l 
~ 
0 z p 

"' .;· 

t .. 
Roseda 

Pal 



1.  Project Description 

NORSD Water Resource Recovery Facility Project 1-3 ESA / D202301148.00 
Initial Study/Mitigated Negative Declaration  April 2025 

The NORSD collection system currently consists of approximately 174 miles of sewer lines ranging in size 
from 6 to 54-inches (Woodard & Curran 2024). The collection system also includes a total of five lift 
stations. Raw wastewater from the service area flows to the NORSD’s WWTP through an 18-mile-long 
gravity Outfall Sewer. The WWTP currently has a capacity of 7.5 million gallons per day (MGD) and 
treats an average inflow of 5.6 MGD (Woodard & Curran 2024). The WWTP consists primary of a 
clarifier, a trickling filter, and a secondary clarifier. NORSD also provides treatment of the wastewater to 
meet undisinfected secondary effluent requirements. During irrigation season, treated effluent is pumped 
from the ponds and applied to 2,500 acres of feed and fodder crops. Approximately 450 acres of the feed 
and fodder crop farmland is owned by NORSD, and the remainder is privately-owned (Woodard & Curran 
2024). Sludge is disposed of as Class-B biosolids on 450 acres of permitted NORSD-owned land 
surrounding the WWTP (Woodard & Curran 2024). 

Due to the increasing population of the service area, the existing plant has reached its biological capacity 
and approximately 80 percent of the hydraulic capacity.. In order to continue to provide treatment for the 
growing communities it serves, NORSD is undertaking the expansion of the WWTP analyzed within this 
document, which would be designed for projected growth through 2050. In addition to expanding capacity 
to 10 MGD, the upgrade would also add the ability to remove nitrogen to meet the anticipated permit limit 
of 10 milligrams per liter (mg/L) total nitrogen that would come into effect when the plant is expanded. 
NORSD has the following additional goals for the new facility: 

• Producing a higher quality effluent to allow for expanded beneficial reuse opportunities in the future, 
including irrigation of higher value crops or groundwater recharge, or other potential beneficial uses. 

• Positioning NORSD to take advantage of renewable energy opportunities such as solar photovoltaic 
(PV) or cogeneration to offset rising electricity costs.  

• Maximizing efficiency of the available workforce through improved personnel facilities and the use 
of supervisory control and data acquisition (SCADA) and automation.  

1.4 Proposed Project 
NORSD is proposing the expansion of the existing WWTP in order to effectively serve its existing and 
planned population. The Project consists of a new preliminary and liquid treatment process, solid 
treatment, an administrative and a maintenance building, and miscellaneous site improvements (Figure 2, 
Conceptual Site Plan). The following Project components and processes are summarized below and 
described in detail in the Technical Memorandum 9, Facilities Plan, Water Resource Recovery Facility 
Expansion Project Phase 1 prepared by Woodard & Curran, April 2024 (W&C 2024).  See Appendix A of 
this Draft IS/MND for the Technical Memorandum.  

 

 



PS

PC
D-BOX

STANDBY
GEN

M
C

C

MAIN
POWER
FEED

STANDBY
GEN

ADMIN
BLDG

PLANT WATER
RESERVOIR
& PUMPS

XFMR

MAINT

GAS
SCRUB

LPG

FUTURE
HSW

RECEIVING

DIGESTER
3

DIGESTER
4

DIGESTER
EQUIPMENT

FUTURE
SCRUBBER,

CO-GEN
RDT DIGESTER

MCC

ST
AN

D
BY

G
ENLIDS STORAGE/DRYING BEDS EXISTING 

AND PROPOSED

PERMEATE/
BLOWERS/

PLANT WATER

MEMBRANES

R
AS

CHEM
FEED

D
U

M
ST

ER

CHEM
FEED

H2S
TRMT

PRIMARY
CLARIFIER 2

PSBIOREACTORS

MAIN
SERVICE

& MCC

NEW
MAINT

ADMIN
BLDGPLANT

DRAIN
PS

BIOSOLIDS
LOADING

BLDT
RDT

FUTURE
DISINFECTION

AND
ADVANCED

REUSE
TREATMENT

BLDT
DIGESTER

BLDT
DIGESTER

BLDT
MEMBRANES

BLDT
BIOREACTORS

BLDT
PRIMARY

CLARIFIER 3

BLDT
FINE

SCREENS

ST
AN

D
BY

G
EN

GRIT

IN
F

PS

H
EA

D
W

O
R

KS

FLARE

BLOWERS
AND
MCC

WAS PS

FINE
SCREENS

DUMPSTER

POLY &
ELECTRIC

SCREW PRESSES

BOILER, HEX,
PUMPS

FU
EL

PARKING PARKING

NEW GRIT
SYSTEM

PRIMARY
CLARIFIER 1

NEW PC
D-BOX

BYY

ER

FUTURE
SCRUBBER,

CO-GEN

ST
AN

D
BY

G
EN

ST
AN

D
BY

G
EN

FU
EL

PLANT WATE
RESERVOIR
& PUMPS

MAIN
S ESERVICES E

& MCC

ADMIN
BLDG

PARKING

CHEM
FEED

H2S
TRMT

PS

PC
D-BOX

STANDBYBYBY
GEN

M
C

C

D
U

M
ST

ER
U

M
ST

E
U

M
ST

E

GRITR

BLDT
PRIMP ARY

CLARCLA IFIEF R 3

IN
F

IN
F

PSPS

H
EA

D
W

O
R

KS
H

EA
D

W
O

R
KS

NEW GRITTT
SYSTEM

PRIMARY
CLARIFIER 1

NEW PC
D-BOXOOX

NEW
MAINT

MAINT
PARKING

MAIN
POWER
FEED

STANDBY
GEN

ADMIN
BLDG

XFMR

PRIMARY
CLARIFIER 2

PSS

TER

TT
NN

B

NS

ER

BLDT
BIOREACTORS

BLDT
FINE

NSNSCCCCREENCC N

GAS
SCRUB

LPG

BIOSOLIDSBIOSOLIDSBIOSOLIDS
LOADING

FLAREFLAREFLAREFLAREE

POLY &&
ELECTRICELECTR

SCREW PRESSESSCR SESSCR SESSS

BOILER, HEX,R HER HE ,EEX
PUMPSPSMPSS

P

DIGEST
3

ESTERDIGEE
4

RRDIGESTERDD R
TTEE TTEQUIPMENTE TEEE TRDT DIGESTER

MCC
BLDT
RDT

RSBIOREACTOR

BLOWERSLOWERLOWERSS
AND
MCC

W SWAS PSWAS PS

FINE
SCCREENC

U EDUUMPSTMPST
P

T

B

N

E

E

RR

E

S

R

0 30 60 120

SCALE IN FEET

April 2024

NORSD Water Resource Recovery Facility Project

Figure 2
Conceptual Site Plan

SOURCE: Woodard & Curran, 2024

D
20

23
01

14
8.

00
 -

 N
O

R
S

D
 W

R
F 

M
N

D
\0

5 
G

ra
p

hi
cs

-G
IS

-M
od

el
in

g-
U

S
E

 A
Z

U
R

E
\I

S
N

M
D

I 
I 
I I 
L _______ _J 

,-----7 
I I 
I I 
I I 17 
I I I I 
I I I I 
I ._ I L _J 

I • I 
L _____ _J 

r ESA 
~ 

DR 
,-----7 
I I 
I I 
f I 
I I 

: I 
L _____ _J 

~ 



1.  Project Description 

NORSD Water Resource Recovery Facility Project 1-5 ESA / D202301148.00 
Initial Study/Mitigated Negative Declaration  April 2025 

1.4.1 Preliminary and Liquid Treatment Process 
The liquid treatment process aims to separate the liquids from the solids. The liquid treatment process at 
the new WRRF would consist of preliminary treatment, primary treatment, and secondary treatment. The 
existing preliminary and primary treatment would be expanded to provide additional capacity. Preliminary 
treatment consists of three coarse screens, four influent pumps, two grit removal units and two grit 
classifiers. Primary and secondary treatment would follow the preliminary treatment process to further 
separate liquids from solids and the removal of organic matter and biological contaminants from liquid 
waste. Primary treatment consists of two primary clarifiers and four fine screens. The secondary treatment 
would consist of an entirely new four-stage biological process (Bioreactors) coupled with membranes 
(MBR). This secondary treatment is designed to meet an effluent Total Nitrogen (TN) limit of 10 mg/L (as 
nitrogen) and prepare NORSD for expanded effluent reuse options in the foreseeable future. The complete 
liquid treatment train is shown in Figure 3, Liquid Treatment Process. 

Coarse Screens 
Coarse screening is a critical process for removing trash and debris to protect downstream equipment. 
Existing screens appear to have a bar spacing of approximately 0.5-inches. The two coarse screens are 
Duperon Flex-rake, front cleaned with front return, with plastic rakes linkage-type chains. The coarse 
screen discharges are equipped with grinders and washer-compactors. Dewatered screenings are deposited 
in totes which are emptied approximately once per day per screen. The coarse screens were installed as 
part of the plant expansion in 2006 and are approaching the end of their useful life.  

The Project would replace the existing influent screens units with two coarse screens with a spacing of 
0.375-inches, which is recommended to remove more material ahead of the fine screens. Replacing these 
influent screens would allow WRRF to accommodate a peak flow of 25 MGD with both mechanical 
screens on-line. Additionally, the manual bar rack would be replaced with a third mechanical screen, 
approximately 3- to 4-feet wide, to provide redundancy at peak flow during the liquid treatment process.  

Influent Pumps 
The influent pumps function is to lift the wastewater from a lower elevation to a higher elevation, to allow 
for subsequent treatment processes. The current influent pumping at the WWTP consists of four 
submersible pumps located in two wet wells (a large underground concrete tank where the wastewater 
accumulates before being pumped to the next stage of treatment). Each wet well has one 2,500 gallons per 
minute (gpm), 57.6 horsepower (hp) pump, and one 4,200 gpm, 75 hp pump. Three pumps can achieve a 
peak flow of 12 MGD. 

The Project would replace the existing influent pumps with four influent pumps rated at 6,000 gpm to 
achieve a 25 MGD peak flow.  



NORSD Water Resource Recovery Facility Project

Figure 3
Liquid Treatment Process

SOURCE: North of River Sanitary District, 2024

D
20

23
01

14
8.

00
 -

 N
O

R
S

D
 W

R
F 

M
N

D
\0

5 
G

ra
p

hi
cs

-G
IS

-M
od

el
in

g-
U

S
E

 A
Z

U
R

E
\I

S
N

M
D

INFLUENT
FLOWS

BAR
SCREEN

FINE
SCREENS WAS PUMPS

PERMEATE
PUMPS

RAS PUMPS

CIP CHEMICAL
FEED

DUMPSTER

FERRIC
ADDITION

BIOREACTORS

TO REUSE OR
STORAGE

BAR
SCREEN

BAR
SCREEN

ALKALINITY
ADDITION

CARBON
ADDITION

PRIMARY
EFFLUENT

DISTRIBUTION

PRIMARY
INFLUENT

SPLITTERBOX

INTERNAL RECYCLE (TYP 4)

TO
THICKENERS

DUMPSTER

ODOR
TREATMENT

GRIT
REMOVAL

INFLUENT
PUMPS

 PRIMARY
CLARIFIER

1

PRIMARY
CLARIFIER

2

2 PUMPS
PER

CLARIFIER

2 PUMPS
PER

CLARIFIER

PS

PS

PRE-ANOXIC
ZONES

AEROBIC ZONES POST-ANOXIC ZONES

MEMBRANE
TRAINS

RAS (1 PIPE PER BIOREACTOR)

AERATION
BLOWERS

AIR SCOUR
BLOWERS

PLANT WATER
PUMPS

IN PLANT
USAGE

TO
DIGESTERS

Legend

DUMPSTER

r ESA 
~ 

~'-----

◄- - ------------------- - ---------------------- - - - ----------- - -----: 

~ 

◄---------- - - - ---------- - - - --------- - - - ---------- - - ---- - -------: 

---------------

◄--- - ------ - ------------ - -------- ------------------------\ 
1---------i.---



1.  Project Description 

NORSD Water Resource Recovery Facility Project 1-7 ESA / D202301148.00 
Initial Study/Mitigated Negative Declaration  April 2025 

Grit Removal 
The grit removal process removes grit (solid material entering the sewage influent) from the wastewater to 
reduce both accumulation in downstream tanks and abrasion of downstream equipment and piping. 
Removing as much grit as possible ahead of the primary clarifiers is essential in reducing the amount of 
grit that eventually makes it to the digesters. Currently, the existing grit removal system consists of a single 
tea-cup style grit chamber rated for up to 12 MGD. This equipment uses velocity of the incoming 
wastewater to induce a swirl within the chamber which causes grit to separate from the water and fall to the 
bottom of the tank. A solenoid valve located in the bottom tank opens to send grit to the classifier, where it 
is concentrated, drained, and delivered to a container for disposal. A plant water connection is provided to 
fluidize the grit prior to draining. 

The District will add an additional Grit King unit to provide additional grit removal capacity. 

Primary Clarifiers 
The primary clarifier removes settleable material ahead of the trickling filter through sedimentation. The 
existing primary clarifier is used to co-thicken sludge returned from the tricking filter. The Project would 
retain the existing primary clarifier and add a second clarifier to reduce the organic load on the secondary 
system, and shunt degradable solids directly to the digesters where it can be converted to biogas for 
potential future beneficial use. The Project proposes a second primary clarifier, for a total of two primary 
clarifiers at the WRRF, to keep overflow rates at values of 600 to 1,200 gallons per day square foot 
(gpd/sf) at average flow and no more than 3,000 gpd/sf at peak flow. 

Fine Screening 
The fine screens help remove stringy material such as hair from water. Fine screens with perforated 
openings of 2 millimeters (mm) or less (1 mm is preferred) are required ahead of the membrane bioreactor 
(MBR) in order to protect the integrity and performance of the membranes. If the stringy material is not 
removed, they wrap around the membrane fibers, requiring additional operation and maintenance to 
remove them and shortening the membrane life. 

The Project proposes four 2 mm fine screens, with three fine screens able to pass the peak flow and the 
fourth screen for redundancy. In the event that two screens are out of service, the WRRF would still be 
able to pass the maximum day flow required. 

Membrane Bioreactors  
The MBR processes is effective in reclaiming wastewater, retaining solids, salts, and even disinfecting 
water for reuse in irrigation and other applications. The Project proposes four parallel trains with pre- and 
post—anoxic zones and swing zones for maximum flexibility to adapt to changing flows and loads. The 
aeration basins or bioreactors would consist of fine bubble aeration, blowers, mixers, mixed-liquor return 
pumps, and slide gates. The tanks would be common wall, open top, with walkways for access to 
equipment and instrumentation.  



1.  Project Description 

NORSD Water Resource Recovery Facility Project 1-8 ESA / D202301148.00 
Initial Study/Mitigated Negative Declaration  April 2025 

The membrane system separates solids (activated sludge) from the wastewater and produces a high-quality 
effluent. Activated sludge is returned to the bioreactors as returned activated sludge (RAS). The 
membranes represent a physical barrier that treated wastewater must pass through. Redundancy is critical 
therefore  the membrane system would be sized to treat the peak design flow of 25 MGD with one train out 
of service. The Project proposes a hollow fiber membrane type, which are typically constructed of 
polyvinylidene fluoride (PVDF) and have a nominal pore size of 0.04 micrometers. Other major 
components of the membrane system include the permeate and RAS pumps, the backwash system and 
cleaning chemicals, air scour blowers, a crane for membrane removal, and automatic valves, instruments, 
and controls.  

1.4.2 Solids Treatment 
The Project proposes the rehabilitation and expansion of the current solid treatment processes at the 
WWTP. The solids treatment would consist of two waste activated sludge thickeners, followed by two new 
and two existing mesophilic anaerobic digesters, one new and one existing dewatering units, and twelve 
sludge storage/drying beds, as shown in Figure 4, Solids Treatment Process. Three additional sludge beds 
will be lined for sludge storage, adding to the existing three lined sludge beds. Primary sludge thickening 
would continue to be with primary clarifiers. 

Sludge Thickening 
Sludge thickening is a process by which the solids content of sludge is increased by removing part of the 
liquid fraction. This reduces the sludge volume. Currently, the WWTP thickening process is thickening 
primary sludge up to 4 percent and this is expected to continue. The Project proposes the primary sludge 
thickening to continue in the primary clarifiers and pumped directly to the digesters. For waste activated 
sludge (WAS) thickening, the Project proposes new mechanical thickeners including two rotary drum 
thickeners (RDT), each with flocculation tank and mixer, polymer in-line injection rings and mixing, 
polymer make down system, and control panel. A small amount of storage (four hours) would be provided 
for thickened sludge in a new thickened WAS wet well. 

Mesophilic Anaerobic Digestion 
Mesophilic anaerobic digestion is a process in which bacteria break down organic matter in the absence of 
oxygen. Currently, the solids at the WWTP are stabilized using two-stage mesophilic anaerobic digestion 
in two digesters, which operate to produce Class B biosolids. The Project proposes solid stabilization by a 
single stage mesophilic anaerobic digestion and additional digesters to provide the required capacity.  

The new digesters would have more than twice the volume of the existing digesters, which would reduce 
the number of new digesters required for the plant buildout and result in a smaller overall footprint. The 
existing digesters could serve as storage in the future. Two additional large digesters would provide 
sufficient capacity for this design phase. Digested sludge would be stored in the digesters by allowing the 
liquid level to vary. Biogas would be stored under membrane covers on the new digesters. Biogas would 
be used for digester heating, and any excess would be flared. Space would be provided for possible future 
biogas uses such as cogeneration.   



NORSD Water Resource Recovery Facility Project

Figure 4
Solids Treatment Process

SOURCE: North of River Sanitary District, 2024

D
20

23
01

14
8.

00
 -

 N
O

R
S

D
 W

R
F 

M
N

D
\0

5 
G

ra
p

hi
cs

-G
IS

-M
od

el
in

g-
U

S
E

 A
Z

U
R

E
\I

S
N

M
D

PRIMARY
SLUDGE
PUMPS

WAS

ROTARY DRUM
THICKENER

SCREW
PRESS

GAS CLEANING/
COGENERATION

(FUTURE)

HEAT
EXCHANGERS

BOILER

SCREW
PRESS

SCREW
PRESS

FLARE

STORAGE
/ DRYING

BEDS

PLANT DRAIN
PUMP

STATION

PROPANE

DIGESTED
SLUDGE
PUMPS

EXISTING
DIGESTERS

(2)

PROPOSED
DIGESTERS

(2)

MIXING SYSTEM
(TBD) TYP 4
DIGESTERS

GAS STORAGE

Legend

ROTARY DRUM
THICKENER

HEADWORKS

LAND
APPLICATION

r ESA 
~ 

D 
' -- - I ; I -' 



1.  Project Description 

NORSD Water Resource Recovery Facility Project 1-10 ESA / D202301148.00 
Initial Study/Mitigated Negative Declaration  April 2025 

The existing digesters and equipment would be upgraded as well based on their condition. A new digester 
cover would be installed on digester #2 which currently has a floating cover.  

Dewatering System 
Dewatering systems remove water from sludge, transforming it from a liquid to a semisolid or solid state. 
NORSD currently uses dewatering to reduce the volume that must be stored and hauled and make the 
sludge easier to handle. The WRRF currently has one screw press for dewatering digested sludge.  

The Project proposes one new dewatering unit, with the existing dewatering system to remain. The new 
screw press similar as the existing, would be installed to offer additional capacity to accommodate higher 
solid loads and provide one redundant unit. A shade roof would be provided over the new and existing 
screw press. 

Sludge Storage/Drying Beds 
Sludge storage/drying beds are an essential component for the efficient management and recycling of the 
byproducts of treated water. Once the sludge reduces in volume and size, it is easier for disposal.  

Currently, dewatered sludge is stored for approximately two years in lined storage beds, and then applied 
on the surrounding agricultural lands owed by NORSD. There are fourteen beds at the site, but only three 
are lined and used for sludge storage. The Project proposes three additional beds lined to provide additional 
storage and drying capacity for the sludge production increase at the horizon year of 2050.  

1.4.3 Operations Building 
The operations building would include offices, an expanded laboratory, meeting rooms, and bathrooms. 
Due to the expansion of the existing WWTP, a maintenance building would include a crane to facilitate 
maintenance of heavy equipment, and six truck bays for storage and maintenance of NORSD vehicles. The 
existing operations building would be repurposed for showers and lockers, as well as additional storage 
space and/or a redundant server room (W&C 2024). 

1.4.4 Miscellaneous Site Improvements 
Miscellaneous site improvements include paving, grading, plant drain, and potable water. 
[...]
3.5 SCADA .......................................................................................................................................................................... 3-4 

4. PROJECT COST AND IMPLEMENTATION ......................................................................................4-1 

~ 
Woodard 
&Curran 



 

 

 

North of River Sanitary District (0012109.00) ii Woodard & Curran, Inc. 

TM9 Facilities Plan   April 2024 

4.1 Opinion of Probable Costs .................................................................................................................................. 4-1 
4.2 Construction Considerations .............................................................................................................................. 4-2 
4.3 Procurement Strategy ............................................................................................................................................ 4-3 

4.3.1 Equipment Preselection ......................................................................................................................... 4-3 
4.3.2 Equipment Prepurchase ......................................................................................................................... 4-4 
4.3.3 Procurement Recommendations ........................................................................................................ 4-4 

4.4 Funding Strategy and Roadmap ....................................................................................................................... 4-5 
4.4.1 Clean Water State Revolving Fund (California State Water Resources Control Board) 4-5 
4.4.2 Water Infrastructure Finance and Innovation Act (U.S. Environmental Protection 

Agency) 4-6 
4.4.3 Infrastructure State Revolving Fund (California Infrastructure and Economic 

Development Bank).................................................................................................................................. 4-6 
4.5 Regulatory Strategy and Roadmap .................................................................................................................. 4-6 

4.5.1 Central Valley Regional Water Quality Control Board (RWQCB) ........................................... 4-7 
4.5.2 State Water Resources Control Board (SWRCB) Division of Drinking Water (DDW) ..... 4-7 
4.5.3 San Joaquin Valley Air Pollution Control District (SJVAPCD) .................................................. 4-8 
4.5.4 The California Environmental Quality Act (CEQA) ....................................................................... 4-8 

4.6 Implementation Schedule .................................................................................................................................... 4-8 
 

  

~ 
Woodard 
&Curran 



 

 

 

North of River Sanitary District (0012109.00) iii Woodard & Curran, Inc. 

TM9 Facilities Plan   April 2024 

TABLES 

Table 1: Design Basis Flows 

Table 2: Summary of Influent Concentrations for Basic Constituents 

Table 3: WDR Effluent Limits 

Table 4: Liquid Treatment Processes Preliminary Design Data 

Table 5: Solids Handling Processes Preliminary Design Data 

Table 6: Proposed H2S Control System Design Criteria 

Table 7: Preliminary Chemical Feed Requirements 

Table 8: Opinion of Probable Project Costs 

Table 9: Equipment Recommended for Alternative Procurement 

 

FIGURES 

Figure 1: Conceptual Site Plan 

Figure 2: Liquids Process Flow Diagram 

Figure 3: Fitting Larger Pumps (Highlighted in Yellow) into the Existing Influent Wetwell 

Figure 4: Solids Process Flow Diagram 

Figure 5: Proposed H2S Control System Layout and Isometric View 

Figure 6: Electrical Distribution Concept for the New WRRF 

Figure 7: NORSD WRRF Project Implementation Schedule 

 

APPENDICES 

Appendix A: Technical Memoranda (To be included in Final) 

Appendix B: Preliminary Geotechnical Report 

 

  

~ 
Woodard 
&Curran 



 

 

 

North of River Sanitary District (0012109.00) iv Woodard & Curran, Inc. 

TM9 Facilities Plan   April 2024 

GLOSSARY OF ABBREVIATIONS 

ACI American Concrete Institute 

ADF Average Daily Flow 

 

BASIN PLAN Tulare Lake Basin 

BOD Biochemical Oxygen Demand 

 

CARB California Air Resources Board 

CEPT Chemically-Enhanced Primary Treatment 

CEQA California Environmental Quality Act 

CFM Cubic Feet per Minute 

CSA 71 County Service Area 71 

CWSRF Clean Water State Revolving Fund 

 

DAF Design Average Flow 

DDW Division of Drinking Water 

 

EC Electrical Conductance 

EIR Environmental Impact Report 

EPA U.S. Environmental Protection Agency 

 

FT/SEC Feet/Second 

FEMA Federal Emergency Management Agency 

 

GC General Contractor 

GPCD Gallons per Capita per Day 

GPD Gallons per Day 

 

HDPE High-Density Polyethylene 

H2S Hydrogen Sulfide 

 

ISRF Infrastructure State Revolving Fund 

 

KV Kilovolt 

 

MBR Membrane Bioreactors 

MCC Motor Control Center 

MG Million Gallons 

MGD Million Gallons per Day 

MG/L Milligrams per Liter 

MLSS Mixed Liquor Suspended Solids 

MM Millimeter 

MW Megawatts 

 

~ 
Woodard 
&Curran 



 

 

 

North of River Sanitary District (0012109.00) v Woodard & Curran, Inc. 

TM9 Facilities Plan   April 2024 

NEPA National Environmental Policy Act 

NORSD North of River Sanitary District 

NOx Nitrogen Oxides 

NPDES National Pollutant Discharge Elimination System 

 

OPCC Opinion of Probable Construction Cost 

 

PFAS Per- and Polyfluoroalkyl Substances 

PFOA Perfluorooctanoic Acid 

PG&E Pacific Gas and Electric 

PLC Programmable Logic Controllers 

PPM Parts per Million 

PV Photovoltaic 

PVC Polyvinyl Chloride 

PVDF Polyvinylidene Fluoride 

 

RDT Rotary Drum Thickener 

RFP Request for Proposals 

RFQ Request for Qualifications 

ROWD Report of Waste Discharge 

RWQCB Regional Water Quality Control Board 

 

SB Senate Bill 

SCADA Supervisory Control and Data Acquisition 

SF Square Foot 

SFRE Single-Family Residential Equivalents 

SIP State Implementation Plan 

SJVAPCD San Joaquin Valley Air Pollution Control District 

SSMP Sanitary Sewer Master Plan 

SWRCB State Water Resources Control Board 

 

TKN Total Kjeldahl Nitrogen 

TM Technical Memoranda 

TN Total Nitrogen 

TPAD Temperature-Phased Anaerobic Digestion 

TSS Total Suspended Solids 

 

UV Ultraviolet 

 

VFD Variable Frequency Drives 

V Volt 

VOC Volatile Organic Compounds 

 

  

~ 
Woodard 
&Curran 



 

 

 

North of River Sanitary District (0012109.00) vi Woodard & Curran, Inc. 

TM9 Facilities Plan   April 2024 

WDR Waste Discharge Requirement 

WIFIA Water Infrastructure Finance and Innovation Act 

WRFP Water Recycling Funding Program 

WRRF Water Resources Recovery Facility 

WWTP Wastewater Treatment Plant 

 

 

 

~ 
Woodard 
&Curran 



 

 

 

North of River Sanitary District (0012109.00) ES-1 Woodard & Curran, Inc. 

TM9 Facilities Plan  April 2024 

EXECUTIVE SUMMARY 

The North of River Sanitary District (NORSD) provides wastewater collection and treatment for communities 

north of the Kern River in Kern County, California. The NORSD’s wastewater treatment plant (WWTP) has 

been in operation since 1999. It employs a trickling filter process to produce undisinfected secondary 

effluent that is used for irrigation of non-human contact crops. Due to growth in the collection system, the 

WWTP has reached its treatment capacity. NORSD has embarked on the design of an expanded Water 

Resources Recovery Facility (WRRF) to serve the area’s needs through 2050. 

Since the fall of 2022, the NORSD has worked with Woodard & Curran to plan the new WRRF. The major 

components of this effort were organized into seven Technical Memoranda (TM) which are included in 

Appendix A of this document. This Facilities Plan brings together the recommendations of the previous TMs 

with additional evaluations and presents a complete 10-percent design and opinion of probable 

construction cost (OPCC) for the new WRRF. 

The new WRRF will be designed to treat the projected 2050 daily average wastewater flow of 10 million 

gallons per day (MGD) and a peak instantaneous flow of 25 MGD. Though per capita flow rates are forecast 

to drop over the planning period, the plant will be designed to treat the higher concentrations of pollutants 

that are anticipated as a result. 

The new secondary treatment process will consist of a four-stage biological process coupled with 

membrane bioreactors to meet the effluent nitrogen limit of 10 milligrams per liter (mg/L) that will come 

into effect with the new plant expansion. This process will reliably produce a high-quality effluent to facilitate 

future treatment to California Title 22 reuse standards, allowing for expanded opportunities for beneficial 

reuse of effluent. In addition, the existing headworks, grit removal, and primary clarifier facilities will be 

retained and expanded. 

Solids generated by the new secondary process will be concentrated using mechanical thickening. 

Combined primary and secondary solids will be stabilized using single-stage mesophilic digestion, a robust 

process that is familiar to the current operators and in wide use in California. Screw press dewatering will 

be retained and expanded, as will the storage beds. The current practice of land application of Class B 

biosolids on adjacent NORSD-owned land is anticipated to be continued for the foreseeable future. 

The new plant will also be designed to take advantage of renewable energy opportunities such as solar 

photovoltaic (PV) and/or cogeneration using digester gas to offset rising electricity costs. 

The new WRRF is anticipated to have a staff level between 14 and 16 full-time employees including 

operations, maintenance, and lab personnel. These staff will be housed in a new administration building 

which will include offices, meeting spaces, and an expanded laboratory. A new maintenance facility will also 

be constructed and the existing administration building will be repurposed for showers and lockers. 

The 10-percent cost opinion for the new WRRF is shown in the following table:  

8; ~ 
- - ""-'-'11v:....:o:....:'"-----------------------------------W~oodard &Curran 



 

 

 

North of River Sanitary District (0012109.00) ES-2 Woodard & Curran, Inc. 

TM9 Facilities Plan  April 2024 

10-Percent Opinion of Construction and Project Costs 

WRRF Component $ Millions 

1 Preliminary Treatment 13 

2 Liquids Treatment 56 

3 Solids Treatment 23 

4 Admin and Maintenance Buildings 4 

5 Misc Site Improvements 11 

Construction Subtotal (2023) 107 

Contingency, Design (20%) 21 

Contingency, Construction (10%) 11 

Construction Total (2023) 139 

Construction Escalation to Mid-Point of Construction (2026, 18%) 25 

Construction Total 164 

Design Engineering Fee (7%) 12 

Construction Administration Fee (8%) 13 

Permitting, Fees, Other Non-NORSD Admin (1%) 2 

Total Estimated Project Costs 190 

 

Estimated Project Cost Range (AACE Level 4):  

Low End (-15%) 162 

High End (+20%) 228 

8; ~ 
- - ""-'-'11v:....:o:....:'"-----------------------------------W~oodard &Curran 



 

 

 

North of River Sanitary District (0012109.00) 1-1 Woodard & Curran, Inc. 

TM9 Facilities Plan  April 2024 

1. INTRODUCTION AND BACKGROUND 

The North of River Sanitary District (NORSD) was created in 1940 to provide wastewater collection and 

treatment for communities north of the Kern River in Kern County, California. The District currently serves 

the unincorporated community of Oildale, the City of Shafter, and the northern portion of County Service 

Area 71 (CSA 71), which includes portions of the City of Bakersfield. The service area is primarily residential 

and commercial with a few industrial users that produce significant wastewater flows. 

The NORSD collection system consists of approximately 174 miles of sewer lines ranging in size from 6 to 

54 inches. The collection system also includes a total of five lift stations. Raw wastewater from the service 

area flows to the NORSD’s wastewater treatment plant (WWTP) through an 18-mile-long gravity Outfall 

Sewer. Capacity agreements give the Shafter the right to 3 of the 12 million gallons per day (MGD) capacity 

of the lower five miles of Outfall Sewer. 

The original NORSD WWTP was located near Oildale and provided secondary treatment and disinfection 

for an average daily flow (ADF) of 5.5 MGD of wastewater. Treated wastewater was originally used to irrigate 

surrounding agricultural lands. In 1991 an outfall sewer was constructed to convey effluent to unlined 

storage ponds and irrigation sites 18 miles west of the City. In 1999 NORSD completed construction of their 

current WWTP adjacent to the storage ponds. The new plant was rated for 5.88 MGD ADF, the old plant 

was abandoned. The 1999 construction included a headworks facility with course screening and influent 

pumping, one primary clarifier, one plastic media trickling filter, one secondary clarifier, two-stage 

mesophilic digestion, and 14 sludge beds. During irrigation season, treated effluent is pumped from the 

ponds and applied to 3,490 acres of feed and fodder crops. 640 acres of this are owned by NORSD and the 

remainder is privately-owned. Sludge is disposed of as Class-B biosolids and is permitted on 450 acres of 

NORSD-owned land surrounding the WWTP. 

The existing WWTP has been upgraded several times since 1999. In 2002, NORSD added a teacup-style grit 

removal system. In 2005 a cogeneration unit (using microturbines) was installed to utilize the anaerobic 

digester gas to produce power. The cogeneration unit is not currently operational. In 2006, the existing 

WWTP was expanded to its current capacity of 7.5 MGD ADF by replacing the influent bar screens, adding 

a ferric chloride feed system to allow for chemically-enhanced primary treatment (CEPT) and adding a 

Stamford baffle to the second clarifier. The City of Shafter contributed to the cost of the improvements to 

maintain their ownership of one-third the capacity of the WWTP. In 2013, a screw press was added to 

dewater the sludge and three of the beds were lined to provide long-term storage of the dewatered 

material. The most recent upgrade was in 2017 and included replacement of the trickling filter rotary 

distributor arm and two influent pumps in the headworks facility. 

Due to the increasing population of the service area, the existing plant has reached its capacity and is 

challenged to treat the incoming biochemical oxygen demand (BOD) load. In order to continue to provide 

treatment for the growing communities it serves, NORSD has begun planning for a significant upgrade to 

the plant. The upgrade will be designed for projected growth through 2050. In addition to expanding 

capacity, the upgrade will also add the ability to remove nitrogen to meet the anticipated permit limit of 10 

milligrams per liter (mg/L) total nitrogen that will come into effect when the plant is expanded. NORSD has 

the following additional goals for the new facility: 

8; ~ 
- - ""-'-'11v:....:o:....:'"-----------------------------------W~oodard &Curran 



 

 

 

North of River Sanitary District (0012109.00) 1-2 Woodard & Curran, Inc. 

TM9 Facilities Plan  April 2024 

• Producing a higher quality effluent to allow for expanded beneficial reuse opportunities in the 

future, including irrigation of higher value crops,groundwater recharge, or other potential beneficial 

uses. 

• Positioning NORSD to take advantage of renewable energy opportunities such as solar photovoltaic 

(PV) or cogeneration to offset rising electricity costs. 

• Maximizing efficiency of the available workforce through improved personnel facilities and the use 

of supervisory control and data acquisition (SCADA) and automation. 

Since the fall of 2022, the NORSD has worked with Woodard & Curran to plan a new Water Resource 

Recovery Facility (WRRF) that best meets these goals. The planning/preliminary design efforts to date have 

been organized into seven Technical Memoranda (TM) which describe the detailed evaluations and 

recommendations for various aspects of the WRRF. The purpose of each TM is summarized below and 

included in Appendix A of this report. Note there is no TM#2: 

• TM#1 Flows, Loads, and Effluent Requirements: Established design basis assumptions for the 10-

percent design based on existing information. This TM also proposed additional influent sampling 

to inform the final design. 

• TM#3 Evaluation of Liquid Treatment Process Alternatives: Recommended a four-stage activated 

sludge process with membrane bioreactors to provide reliable secondary treatment, nitrogen 

removal, and produce a high-quality effluent to prepare NORSD for possible future treatment to 

meet Title 22 reuse standards. 

• TM#4 Evaluation of Solids Treatment Process Alternatives: Recommended single-stage mesophilic 

digestion for solids stabilization as well as separate mechanical thickening for waste-activated 

sludge. TM#4 also recommend continued use of screw presses, sludge storage in the beds, and 

land application. 

• TM#5 Energy Master Plan: Evaluated energy management and generation alternatives and 

recommended several strategies to carry forward for more detailed evaluation: solar PV with battery 

storage, beneficial use of biogas for cogeneration or vehicle fueling, co-digestion of high strength 

wastes to increase biogas production, and energy efficiency and demand management. 

• TM#6 Tertiary and Advanced Treatment Considerations: Summarized the range of reuse 

opportunities available to NORSD and treatment requirements to ensure allocation of sufficient 

space on the WRRF site for future facilities. 

• TM#7 Operations and Staffing Plan: Proposed a staffing level of 14 to 16 full-time employees 

including operations, maintenance and lab personnel for the new WRRF. 

• TM#8 Space Planning and Architectural Programming: Proposed conceptual layouts and sizing for 

new administration and maintenance buildings. 

This Facilities Plan brings together the recommendations of the previous TMs with additional evaluations 

and presents a complete 10-percent design and opinion of probable construction cost (OPCC) for the new 

WRRF. This Plan consists of the following sections: 

• Section 1: This section presents background information including a summary of related studies 

and an update to flows and loads information previously presented in TM#1. 

8; ~ 
- - ""-'-'11v:....:o:....:'"-----------------------------------W~oodard &Curran 



 

 

 

North of River Sanitary District (0012109.00) 1-3 Woodard & Curran, Inc. 

TM9 Facilities Plan  April 2024 

• Section 2: This section describes the 10-percent design for treatment processes at the new WRRF. 

It incorporates recommendations from TM#3 and TM#4, and presents additional recommendations 

for the headworks, grit removal, primary treatment, and ancillary processes including headworks 

hydrogen sulfide (H2S) treatment, chemical feed, and plant drain pumping. 

• Section 4: This section presents 10-percent design concepts for supporting engineering disciplines 

including traffic circulation, stormwater, and electrical distribution. 

• Section 5: This section presents the 10-percent OPCC as well as estimated range for the total project 

cost including engineering and construction services. It also discusses project implementation 

considerations including construction sequencing, procurement strategies, funding, permitting, 

and the overall anticipated project schedule. 

1.1 Summary of Related Work 

There are a number of planning efforts that NORSD has engaged in over recent years that are related to 

this Facilities Plan. These are summarized below and referenced throughout the various TMs: 

• AECOM, Master Sewer Plan Update, March 2018. This document performed a high-level evaluation 

of the collection system and WWTP. It projected a buildout wastewater flow rate of 27.6 MGD for 

the service area. To keep up with the increasing flow, construction of a new conventional activated 